
INSTALLATION, OPERATION AND MAINTENANCE MANUAL

Warning 
Please read carefully before proceeding with installation.  Failure to follow attached 

instructions or operating parameters may lead to the product’s failure.
******************************************************************************************

Save manual for future reference.

Model  ZRO-4

ZEROWASTE®  REVERSE OSMOSIS SYSTEM

Premier, Inc.				     8716 W Ludlow Drive Suite #1 	          	          Peoria, AZ 85381
Phone: 800-752-5582		          www.PremierH2o.com		           Fax: 623-866-5666
			                                                                                        

System is in compliance with the Uniform Plumbing 
[...]
conditions and the amount the RO system is used. This reverse osmosis membrane is critical for 
effective reduction of total dissolved solids (TDS). The product water should be tested periodically to 
verify that the system is performing satisfactorily. 

Normally, a membrane would be replaced during a semiannual or annual filter change.  However, if 
at any time you  notice a reduction in water production or an unpleasant taste in the reverse osmosis 
water, it could be time to replace the membrane. Premier recommends replacing the membrane 
when TDS reduction falls below 75%.

NOTE:	 �A  water sample may be sent  to Premier for a free diagnosis of your membrane 
performance. To send a water sample, use  two (2) clean containers and fill ½ cup of tap 
water in one container and ½ cup of  reverse osmosis water in 2nd container. Clearly label 
each sample.  Send the samples to the address listed on the cover of this manual attention 
“Water Samples”.  Premier will test the water and mail or call  you with the results.

Step 1:	� Turn off the incoming water supply to the RO system.
Step 2:	� Open the RO Faucet and allow water to drain from the tank until 

it is completely empty.
Step 3:	� Disconnect the green tube from the elbow on the end cap of the 

membrane housing.
Removing the membrane:
Step 4:	� Remove the end cap from the membrane housing by turning it 

counter clockwise to loosen.
Step 5:	� Using a pair of pliers, grip the PVC tube of the RO membrane 

and pull firmly on the membrane to remove from the housing and 
discard.

Installing the membrane:
Step 6:	� Lubricate the O-rings on the new membrane with a water soluble 

lubricant such as KY Jelly ®.  Insert the end with the two black 
O-rings on the PVC tube first into the housing.

Step 7:	� Once membrane has been inserted into the housing you must take your thumbs and give 
a firm push to properly seat the membrane. Replace membrane housing cap and tighten.

Step 8:	 Re-attach the green tube to the elbow fitting on the end cap of the membrane housing.
Step 9:	 Follow the Start Up Instructions on page 8.

Membrane Replacement

This reverse osmosis system contains a replaceable component (the RO membrane) which is criti-
cal to the efficiency of the system. Replacement of this reverse osmosis membrane should be with 
one of identical specifications as defined by Premier to assure the same efficiency and contaminant 
reduction performance. 

TIP:		�  This is a good time to check the air pressure in your storage tank. For instruc-
tions please see page 17.

Step 14:	� Follow Steps 8 through 10 in the Six Month System Maintenance (Page 14) for startup 
directions.



Trouble shooting

Problem	  Cause	  Solution

Low/slow production	  Excessive air pressure in tank    Relieve pressure at schrader valve on tank (set 		
                                                    	  	 to 7 psi with the tank empty)

	  Pump not operating	 Wiring connection broken (plug 110 AC wall 		
		  plug back  in at wall and/or reconnect the 24 		
		  VAC wire harness connectors)
		  Replace pump if needed
	 Fouled membrane	 Replace membrane
	 Plugged pre-filters	 Replace filters
	 Crimped tubing	 Check tubes to make sure they are not kinked 
	 Angle stop or water line valve     Ensure  valves are opened by turning valve 		
	 not fully opened                          	handle counter clockwise until it stops
Milky colored water	 Air in the system	 Air in the system is a normal occurrence with 		
		  initial start up of the RO system. This milky look 		
		  will disappear during normal use within 1-2 		
		  weeks. If condition reoccurs after filter changes, 		
		  drain tank 1 to 2 times.
Faucet Dripping 	 Needs adjustment		 see page 12
Pump short cycles 	 Ball valve on tank closed	 Open the ball valve on the top of the tank
	 Blue tube blocked between 	 Remove kinked/damaged section and replace if 		
	 the tank and RO system	 necessary
	 Faulty pressure switch	 Call for technical support
Bowl leaks at the top after 	 Damaged/Dry O-ring	 Lubricate with water soluble lubricant or replace 	
changing the filters		  O-ring as necessary (Do not use Vaseline or 		
		  other petroleum based lubricants)
Pump constantly running	 Electrical fault	 Call for technical support
	 Faucet left on	 Close faucet and let tank fill for 2 to 3 hours		
Plugged pre-filters		  Replace filters

             		  12	

Once all water in the tank is purged, check air pressure using an air pressure gauge, it 
should read between 5 - 7 PSI. (Digital air pressure gauge is recommended)

Check Air Pressure in the Tank
Important: 

Step 3

Check air pressure only when tank is empty of water!

Step 1         Turn off the incoming cold water supply to the RO at the adapt-a-valve 
clockwise until it stops. (Follow the green tube away from the RO 
system to find the adapt-a-valve.)

Open the RO Faucet and allow water to drain from the tank until it is 
completely empty.

Step 2

Check air pressure in the storage tank when you notice a decrease in available water from 
the RO system. Air can be added with a bicycle pump using the schrader valve that is 
located on the lower side of the tank behind a blue plastic cap.

Tip: When water from the RO faucet slows to a trickle, with the faucet still in the open 
position, you may add air to the tank to purge any left over water, this will ensure that 
the tank is completely empty. 



Adjust  Faucet
If the faucet has developed a drip it can be corrected by following the steps outlined below.

Step  1	 Remove faucet Spout first.  Position both thumbs on the
 	       	 back edge of the lever and push forward.

Step  2    	 Lever will slide forward and completely off of the faucet base.

Step  3	 Small brass tee can be turned 1/2 turn, counterclockwise, to adjust  
		  the tension on the black lever.  This adjustment may be necessary 
	       	 to stop slow drips from tip of faucet.  You may need to repeat               	  the 
		  process until  the faucet does not drip.  Brass tee must always end 
		  up facing across body of faucet in order to slide black lever on.

13



RECOMMENDED REPLACEMENT PARTS AND CHANGE INTERVALS:
Depending on incoming feed water conditions replacement time frame may vary.
Change Time 	 Description		
6 months:		 Sediment Pre-filter (104017);  Carbon Pre-filters (101009)	
12 months	 Final Carbon filter (100017)

This system has been tested according to NSF/ANSI 58 for reduction of the substances below.  The concentration of the indicated substances in 
water entering the system was reduced to a concentration less than or equal to the permissible limit for water leaving the system as specified in 
NSF/ANSI 58.  This system has been tested for the treatment of water containing pentavalent arsenic (also known as As (V), As (+5), or arsenate) 
at concentrations of 0.30 mg/L or less.   This system reduces pentavalent arsenic, but may not remove other forms of arsenic.  This system is to 
be used on water supplies containing a detectable free chlorine residual at the system inlet or on water supplies that have been demonstrated to 
contain only pentavalent arsenic.  Treatment with chloramine (combined chlorine) is not sufficient to ensure complete conversion of trivalent arsenic 
to pentavalent arsenic.  Please see the Arsenic Facts section of the installation manual for further information.

	 Avg. In.	 Avg. Eff.	 % Reduction	 pH	 Pressure	 Max Eff.	 Inf. challenge	 Max Allowable
							       concentration	 concentration
							       mg/L	 mg/L
Arsenic (Pentavalent)	 334.615 ug/L	 5.0385 ug/L	 98.4%		  50psi	 19 ug/L	    0.30±10%	 0.010
Barium Reduction	 10.2 mg/L	 0.207 mg/L	 97.9%	 7.24	 50psi	 0.3 mg/L	    10.0±10%	  2.0
Cadmium Reduction	 0.036 mg/L	 0.0005 mg/L	 98.6%	 7.49	 50psi	 0.0007	     0.3±10%	 0005
Chromium (Hexavalent)	 0.15 mg/L	 0.013 mg/L	 91.3%	 7.24	 50psi	 0.03	     0.3±10%	 0.1
Chromium (Trivalent)	 0.17 mg/L	 .01 mg/L	 94.1%	 7.24	 50psi	 0.01	     0.03±10%	 0.1
Copper Reduction	 3.1 mg/L	 0.03 mg/L	 99.0%	 7.64	 50psi	 0.04	     3.0±10%	 1.3
Fluoride Reduction	 8.0 mg/L	 0.5 mg/L	 93.9%	 7.49	 50psi	 0.7	     8.0±10%	 1.5    
Lead Reduction	 0.15 mg/L	 0.002 mg/L	 98.6%	 7.49	 50psi	 0.003	     0.15±10%	 0.010
Radium 226/228	 25 pCi/L	 5 pCi/L	 80.0%	 7.24	 50psi	 5 pCi/L	     25pCiL±10%	 5 pCi/L
Selenium	 0.10	 0.008	 92.0%		  50psi	 0.011	     0.10±10%	 0.05
Turbidity	 10.2 mg/L	 0.26 mg/L	 97.5%			   0.83	     11±1 NTU	 0.5 NTU

	 RECOVERY - 16.75%		  GALLONS - 24.8 GPD		  EFFICIENCY - 12.0%

Efficiency rating means the percentage of the influent water to the system that is available to the user as reverse osmosis treated water under operating 
conditions that approximate typical daily usage. Recovery rating means the percentage of the influent water to the membrane portion of the system that 
is available to the user as reverse osmosis treated water when the system is operated without a storage tank or when the storage tank is bypassed. 
There is an average of 4 gallons of reject water for every 1 gallon of product water produced. Testing performed under standard laboratory conditions, 
actual performance may vary. Refer to owners manual for further maintenance requirements and warranty information.

Phone: (480) 675-7995		          Fax: (623) 866-5666		                www.PremierH2o.com

GENERAL USE CONDITIONS:
1. System to be used with municipal or well water sources treated and tested on regular basis to insure bacteriological safe quality.  Do not use 
with water that is microbiologically unsafe or unknown quality without adequate disinfection before and after the system.  Systems certified for cyst 
reduction may be used on disinfected water that may contain filterable cysts.
2. Operating Temperature:			   Maximum: 100°F (40.5°C)			   Minimum: 40° (4.4°)
3. Operating Water Pressure:			   Maximum: 100 psi (7.0kg/cm2)		  Minimum: 40 psi (2.8kg/cm2)
4. pH					     2 to 11
5. Hardness of more than 10 grains per gallon (170 ppm) may reduce TFM membrane life expectancy.
6. Recommend TDS (Total Dissolved Solids) not to exceed 1800 ppm.

Watts Premier
 8716 W Ludlow Drive Suite #1

Peoria, AZ 85381
480) 675-7995

Performance Data Sheet
ZRO-4 ZeroWaste® RO

14

3 to 5 years 	 R.O. Membrane (110009)	



Arsenic Fact Sheet

Arsenic (As) is a naturally occurring contaminant found in many ground waters. Arsenic 
in water has no color, taste or odor. It must be measured by an arsenic test kit or lab test. 
Public water utilities must have their water tested for arsenic. You can obtain the results 
from your water utility contained with in your consumer confidence report. If you have 
your own well, you will need to have the water evaluated. The local health department 
or the state environmental health agency can provide a list of test kits or certified labs. 

There are two forms of arsenic: pentavalent arsenic (also called As (V), As (+5))and 
trivalent arsenic (also called As (III), As (+3)). In non chlorinated well water, arsenic may 
be pentavalent, trivalent, or a combination of both.  

RO systems are very effective at removing pentavalent arsenic. A free chlorine residual 
will rapidly convert trivalent arsenic to pentavalent arsenic. Other water treatment 
chemicals such as ozone and potassium permanganate will also change trivalent arsenic 
to pentavalent arsenic. A combined chlorine residual (also called chloramine) may not 
convert all the trivalent arsenic. If you get your water from a public water utility, contact 
the utility to find out if free chlorine or combined chlorine is used in the water system.  

This Premier reverse osmosis system is designed to remove pentavalent arsenic. It will 
not convert trivalent arsenic to pentavalent arsenic. Under laboratory standard testing 
conditions, this system reduced 0.30 mg/L (ppm) pentavalent arsenic to under 0.010 
mg/L (ppm) (the USEPA standard for drinking water). Actual performance of the system 
may vary depending on specific water quality conditions at the consumer’s installation.

The RO component of this Premier reverse osmosis system must be maintained in order 
to ensure proper contaminant removal from your water.  As detailed out on Page 2 of this 
manual, prefilters should be replaced every six months, the post filter once a year, and 
the RO element with in two to five years. Specific component identification and ordering 
information can be found in the installation/operation manual maintenance section, by 
phone at 1-800-752-5582 or on-line www.PremierH2o.com.  

15



16



                                                                                        17

Item #	 Part #	 Description

26		  137013	 BRACKET-4SV-STEEL  WHITE
27		  146001	 SCREW-  #10-3/4” PHIL PAN HEAD
28		  146004	 SCREW-  #10-1” PHIL PAN HEAD
29		  164006	 CLIP-MTG-MEM-VESSEL
30		  337002	 BRACKET 16 GAUGE CRS 
31		  113007	 LID-WHITE 1/4” FPT UNA
32		  131021	 HEX NIPPLE-BR-1/4 HEAVY DTY
33		  125088	 ELB-90 - 1/4 X 1/8 M - WHITE
34		  152035	 SOLENOID VALVE ELEC
35		  125089	 ELB-90- 1/4 X 1/4 INSERT 
36		  152008	 PUMP BOOSTER
37		  152044	 WIRE HARNESS FOR ESO
38		  113029	 O-RING  FILTER HOUSING
39		  104017	 SED-SPUN 10” CTG
40		  101009	 CARBON BLOCK 10” 5 MIC
41		  113024	 HOUSING FILTER 10” WHITE
42		  252004	 TRANSFORMER
43		  146024	 SCREW 8/32 X 1/4 PAN HEAD
44		  610115	 BLACK TUBING 1/4 X 3-1/2
45		  610117	 BLACK TUBING 1/4 X  4”
46		  610113	 BLUE TUBING 1/4 X  4”
47		  610109	 GREEN TUBING 1/4 X 4”

Item #	 Part #	 Description

1		  116023	 FAUCET-AG-CHROME
2		  134018	 VALVE-BALL-PLAS-ELB 
4		  119007	 TANK PRESS  3 GAL WHITE
5		  119028	 TANK STAND
6		  125017	 CON-PL-1/4C X 1/4M
7		  100017	 GAC-IL-10” 1/4F
8		  125064	 TEE MALE RUN 1/4 X 1/4 M
9		  152032	 SWITCH PRESSURE 60 PSI TSO
10		  164010	 CLIP-DOUBLE-MEM TO IL
11		  610019	 VALVE-CHECK QUICK CON
14		  125031	 ELB-PL-1/4CX1/8M-90
15		  125038	 O-RING SET FOR VESSEL
16		  110005	 MEM-TFM-25 GPD-DRY
17		  113038	 O-RING SET FOR VESSEL
18		  113032	 VESSEL-MEM-HOUSING-RES
19		  134011	 VALVE-CHECK-PLA-ELBOW1/4CX1/8M
20		  146032	 NUT- 8/32 STEEL
21		  131012	 DELRIN SLEEVE - PLASTIC
22		  131017	 INSERT
23		  146025	 ADAPTA  VALVE WASHER
24		  134007	 VALVE-ADAPTA  VALVE
25		  125034	 ELB-PL-1/4C X 1/4M-90

25



SERVICE RECORD

DATE OF PURCHASE		  DATE OF INSTALL		 INSTALLED BY		  SERIAL NO.
 	      /     /                                               /     /    		  NAME:			   #		
	
Date of 	        (6 mos.)		  (6 mos.)		  (1 yr.)		          (2-5 yrs.)	    OTHER
Maintenance	         1st stage	 2nd stage		  Final Filter	           TFM Memb.		
		           Sediment 	 Carbon Block 	 Carbon                 	     
		
					   
					   
					   
					   
					   
					   
					   
					   
					   
					   
					   

NOTES:

18



Limited Warranty
WHAT YOUR WARRANTY COVERS:
If any part of your ZeroWaste® Reverse Osmosis System is defective in workmanship (excluding replaceable filters and membranes), return unit 
after obtaining a return authorization (see below), less tank, within 1 year of original retail purchase, Watts Premier will repair or, at Watts Premier’s 
option, replace the system at no charge.

HOW TO OBTAIN WARRANTY SERVICE:
For warranty service, call 1-800-752-5582 for documentation and a return authorization number. Once the return authorization number has been 
created, ship your Reverse Osmosis unit (less tank) to our factory, freight and insurance prepaid, with proof of date of original purchase. Include a 
note stating the problem experienced and include your name, address and your return authorization number. No returns will be accepted without 
the proper return authorization number. Watts Premier will repair it, or replace it, and ship it back to you prepaid.

WHAT THIS WARRANTY DOES NOT COVER:
This warranty does not cover defects resulting from improper installation, (contrary to Watts Premier’s printed instructions), from abuse, misuse, 
misapplication, improper maintenance, neglect, alteration, accidents, casualties, fire, flood, freezing, environmental factors, water pressure spikes 